é‘@ FCC Test Report of S10-202u ;ta}%jmgg@
Huawel FCC ID:QISS10-202U NS et

Appendix A

Transmitter Output Power
According to FCC Part 2.1046 & Part22.913
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FCC ID:QISS10-202U

TESTING

Conducted Power of Transmitter

RF Output Power (Conducted)

Channel128(B) Channel192(M) Channel251(T)
TEST CONDITIONS 824.2MHz 837.0MHz 848.8MHz
dBm dBm dBm

Trom / Viom Measured | Limit | Measured Limit Measured Limit
T™M1 32.63 38.5 32.77 38.5 32.79 38.5
T™M2 26.75 38.5 26.61 38.5 26.41 38.5

Channel4132(B) Channel4182(M) Channel4233(T)

TEST CONDITIONS 826.4MHz 836.4MHz 846.6MHz
dBm dBm dBm

Tnom / Viom Measured | Limit Measured Limit Measured Limit
TM3 22.92 38.5 22.73 38.5 22.97 38.5
Casel 22.90 38.5 22.64 38.5 22.91 38.5
Case2 2251 38.5 22.15 38.5 22.33 38.5
v Case3 21.79 38.5 21.52 38.5 21.69 38.5
Case4 21.76 38.5 21.49 38.5 21.71 38.5
Casel 21.09 38.5 20.76 38.5 21.07 38.5
Case2 20.12 38.5 19.82 38.5 20.07 38.5
TM5 Case3 20.03 38.5 19.74 38.5 19.97 38.5
Case4 19.83 38.5 19.62 38.5 19.86 38.5
Caseb5 21.12 38.5 20.83 38.5 21.05 38.5
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Effective Radiated Power of Transmitter (ERP)
ituti Substitution
Test | o Meas. Substitut sgp | Substituti [ Cable Level FCC
reg. on : e
Mod Level on Gain Loss ERP limit Result
[MHz] Antenna (ERP)
e [dBm] [dBd] [dB] [dBm]
Type [dBm] [dBm]
Dipole

T™M1 | 824.2 | 30.48 Ant 33.80| -2.75 0.6 30.45 38.5 Pass
™1 | 837.0 | 30.62 D/Lpn‘;'e 34.08| -2.87 0.6 30.61 385 | Pass
T™1 | 8488 | 30.64 D/Lpn‘;'e 34.13| -2.85 0.6 30.68 385 | Pass
™2 | 8242 | 246 DiApn‘i'e 2797 275 0.6 24.62 385 Pass
™2 | 837.0 | 24.46 D/Lpn‘;'e 27.92| -2.87 0.6 24.45 385 | Pass
™2 | 84858 | 24.26 D/Lpn‘;'e 27.68| -2.85 0.6 24.23 385 | Pass
™3 | 826.4 | 20.77 D/Lpn‘;'e 2413 | -2.75 0.6 20.78 385 | Pass
T™3 | 836.4 | 20.58 D/Lpn‘;'e 24.04 | -2.87 0.6 20.57 385 | Pass
™3 | 8466 | 20.82 D/Lpn‘;'e 24.25| -2.85 0.6 20.80 385 | Pass
Note: a, For getting the ERP (Efficient Radiated Power) in substitution method, the following

formula should take to calculate it,

ERP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBd]

b, SGP=Signal Generator Level

The END
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Appendix B

Modulation Characteristics
According to FCC Part 2.1047 & Part22 Subpart H
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TESTING

Channel 192(TM1:GPRS/GSM)

. Connect
@ GSMSSO Modulation Control
@ Max. Level:  Auto Lo Moise PCL: -— Channel : 192 Meas Slot: 3
+20 — ioff b — iOff 2 F— Off Ext Phase
s |Current ErrGMSK
+10 Appli-
+5 cation
WWWWMM\WWM e
-10 Level 7,
-15
-20 Sym M$S Signal
] 20 a0 0 &0 100 120 140
| GSM O TSC icorrelation ok | 0.04 sym. )
. Tirning Ad £ BS Signal
Current ANErane fta § ity IFMING Acance Errar
Phase Errnr—[Peak 28° 28° -40° 31.3 4Bm
== 12 ° 12 ° 14 *  Avg Burst Power (Cur) Network
Otigin Of fset -524 up -518 uB -451 4B
2 Imbalance -36.2 up 5 " 36.4 up -346 uB Statistic Count
Marker
Freguency Er{ =R 108 -4 Hz -16 Hz I 000 %
19@ Bursts out of Tolerance
Slot Cunfig] Channel Menus
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TESTING

Channel 192(TM2:EDGE)

. Conhnect
@ GSMss0 Modulation Control
G Phase
00 I1Q Analyz.
| 0.30 sym. 8PSK
Tirming Advance Error
+1.50 Abbli-
| 248aem | FH
Avn. Burst Pawer (Cur) il
+1.00
Analyzer
\050 = Level 1,
L000 | | MS$ Signal
= Ed
-0:50 BS Signal
'?: 3.1 %
-1.00 Err. Vect. Magn. (RMS)
Network
| 23 %
-1.50 haon. Error (RMS)
< 16° | Display
-2.00 _ | Phase Phase Error (RMS)
-200  -150 10H [030  +100  +150  +200
Slot — Menus
Cunfig] Channel
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Channel 4182(TM3: WCDMA)
2 WCDMA rop *y* wocuason [ 5 T e

2 Phase Measurement Length: 2560 Chip
s IfQ Analyz.
WCDMA

+1.50

Applic. 1
Applic, 2
+1.00 I 25w | T
hd * Ett. wect. Mach. (RS Trigg er
050 I 1T = Ana. Levy.
" . Magn. Errar (RhS)
+0.00 I 11°
Fhase Errar (RS
& ¥ I— HSDPA
_0.50 0 HSLIPA
Slot Murmber BS Sig. Lvl.
120 « | % | 2274 4Bm | B Signal
s .
Settings
1a0 | -#1808 | ———
G Drigin Offset Display
B RF Channel | -61.16 B
4’18@ IJ.SD +000  +050 4100  +150  |Phaze '3 Imbalance
RF RF RF Release 5 kenus
Channell Fregquency| Freg.Offset Guard Per.
The END
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Appendix C

Occupied Bandwidth
According to FCC Part 2.1049 & Part 22 Subpart H
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\\!@ FCC Test Report of S10-202u

TESTING

Result Table
Table 1 Measurement Results

Test Mode RF Channel Occupied Bandwidth [kHz] Verdict
128 248.40 Pass
T™M1 192 248.40 Pass
251 246.79 Pass
128 251.60 Pass
T™M2 192 246.79 Pass
251 240.38 Pass

Test Mode RF Channel Occupied Bandwidth [MHZ] Verdict
4132 4.17 Pass
TM3 4182 417 Pass
4233 4.17 Pass
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Channel 128 (TM1:GPRS/GSM)

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 18.93 dBm

Ref 35 dBm Att 25 dB SWT 115 ms 824.187179487 MHz
Offdet 1641 dB OBW248.39743489 kHz
30 Temp [T 1 TT W
4.09 asn|EN
1 844.07500q000 MHz
20 T Temp [2 [T1 OHwW]
MAXE 31 dBm

LvVL
824.3233971436 MHz

10

|
R e,
4

| 5,
%

[--60
Center 824.2 MHz 100 kHz/ Span 1 MHz
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Channel 128 (TM2:EDGE)

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 20.73 dBm

Ref 35 dBm Att 25 dB SWT 115 ms 824.131089744 MHz
Offdet 1641 dB OBW2H1.602564103 kHz
[~30 Temp [T T OfwI
28 ann | M
1

844.076604564 MHz

B Y .
20 Temp [2 [T1 OHw]
Litbidst .51 dBm
LVL
844.328204128 wMHz

10

Ty2

L] !

'
Y

- [i

[--60
Center 824.2 MHz 100 kHz/ Span 1 MHz
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Channel 4132 (TM3: WCDMA)

@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 14.81 dBm

Ref 35 dBm Att 25 dB SWT 5 ms 826.063461538 MHz
Offdet 16J1 dB OBW 4.166664667 MHz
[—30 Temp |[L L[ TL HW]
4.81 asn|EN
844.31666466 MHz
20 1 Temp |2 [T1 OHW]
MAXH v .43 dBm
et NN pralo,, LvL
8248.483331333 MHz
10 41?# kél
i [ \
-10 ! \
--20 VP{J \« 3DB
Lot !&fw‘.‘ 1 %
MW
[--40
[-50
[--60
Center 826.4 MHz 1 MHz/ Span 10 MHz
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Channel 192 (TM1:GPRS/GSM)
@ *RBW 3 kHz Marker 1 [Tl ]
*VBW 10 kHz 20.63 dBm
Ref 35 dBm Att 25 dB SWT 115 ms 836.982371795 MHz
Offdet 1641 dB OBW248.39743489 kHz
[—30 Temp [ [TX1 OHfw]
.85 den|EM
; 836.876604564 MHz
1 P Tenp |2 [T1 OHw]
m 1.01 dBm
| nh 8d7.12500d000 wmmz [*"
10 T AT
2
-0
--10 \
--20 MW 3DB
[~-30 J‘f ‘1\
At i,
[--60
Center 837 MHz 100 kHz/ Span 1 MHz
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Channel 192 (TM2:EDGE)
® *RBW 3 kHz Marker 1 [Tl ]
*VBW 10 kHz 19.01 dBm
Ref 35 dBm Att 25 dB SWT 115 ms 837.080128205 MHz
Offdet 1641 dB OBW246.7948714795 kHz
[—30 Temp [ (Il Ofw]
51 dem |ENL
1 836.878204128 MHz
1 PN Y Temp |[2 [T1 OHW]
LVL
8347.125004J000 MHz
10 ')
\A%Z
o t"‘d
[W
b
20 \J 3DB
[--60
Center 837 MHz 100 kHz/ Span 1 MHz
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Channel 4182 (TM3: WCDMA)

@ *RBW 50 KkHz Marker 1 [T1 ]
* VBW 500 kHz 15.03 dBm

Ref 35 dBm Att 25 dB SWT 5 ms 835.518589744 MHz
Offdet 1641 dB OoBW 4.16666466 MHz
[~30 Temp [T T T OfwI
{0 aen |

8314.31666¢4667 MHz

1 pxjill El] T Temp |2 [T1 O{wW]

MAXE 4.12 dBm
LVL
P 848.483339333 wMHz
10
fgdfv T2

] |
el N

[--40
[~-50
[--60
Center 836.4 MHz 1 MHz/ Span 10 MHz
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Channel 251 (TM1:GPRS/GSM)

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 19.54 dBm

Ref 35 dBm Att 25 dB SWT 115 ms 848.783974359 MHz
offget 161 dB oBW246.79487]795 kHz
[—30 Temp |[L L[ TL HW]
4.21 cBmI“
1 848.676604564 MHz
20 Temp |2 [T1 OHW]
Litbidst 4.04 dBm
) LVL
. 848.9233971436 MHz
10 13 T
9.
o [
F-10

Center 848.8 MHz 100 kHz/ Span 1 MHz
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Channel 251 (TM2:EDGE)
@ *RBW 3 kHz Marker 1 [Tl ]
*VBW 10 kHz 18.51 dBm
Ref 35 dBm Att 25 dB SWT 115 ms 848.731089744 MHz
Offdet 16J1 dB OBW240.384619385 kHz
[—30 Temp |[L L TL HW]
J.95 cRmI“
1 848.6798071692 MHz
20 M Temp |2 [T1 OHW]
MAXE W"M .32 dBm
LVL
dﬂ‘ 848.920194308 MHz
10 fr k4§
i }[ {\A
-10 fd “
e
F-20 &J\[W\!“ 3DB
[--30 L
[--40
[--60
Center 848.8 MHz 100 kHz/ Span 1 MHz
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Channel 4233 (TM3: WCDMA)
@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 500 kHz 14.72 dBm
Ref 35 dBm Att 25 dB SWT 5 ms 846.439743590 MHz
Offdet l6f1 dB OBW 4.166664667 MHz
30 Temp [T (T Ofgw!
q.67 cBmI“
844 .516664667 MHz
20 1 Temp [2 [T1 OHwW]
MAXH v 4.55 dBm
848.683331333 MHz
10 EW LA
I [ \
--10 { \
20 \\ 3DB
W e ﬁ%‘“‘w
[--40
[~-50
--60
Center 846.6 MHz 1 MHz/ Span 10 MHz
The END
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Appendix D

Band Edges Compliance
According to FCC Part 2.1051 & Part 22 Subpart H
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S
N TESTING

TM1:GPRS/GSM

Left Edge
Channel 128

* RBW 3 kHz
*VBW 10 kHz

Marker 1 [Tl ]

-19.47 dBm

Ref 35 dBm Att 45 dB * SWT 2 s 823.987179487 MHz
Offdet 1641 dB
—30
N
an x|
iq‘ LVL
—10 Y‘\
I / L\
—-10
D1 -13 Bm r t
HI K
~-20 I('M U 3pe
—-30 [ \
—-40 ﬂ \
—-50 (!(. \
i TR STV WS I T Gy R, ORI
—-60
Start 823 MHz 200 kHz/ Stop 825 MHz
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/] W TESTING

Right Edge
Channel 251

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -18.96 dBm

Ref 35 dBm Att 45 dB * SWT 2 s 849.012820513 MHz

Offget 1641 dB

—30

LVL

10 s

- D1 -13 Bm j l

B g N
/ )
/ %

—-50
..'In‘;:i‘: wwm A TN TN} Ij‘r_'&w

L |
= e

Center 849 MHz 200 kHz/ Span 2 MHz
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TM2:EDGE
Left Edge
Channel 128

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.85 dBm

Ref 35 dBm Att 45 dB SWT 225 ms 824.000000000 MHz
Offget 16J1 dB
—30
1 RMEE pdY [
LVL

—10
o J’ ﬂl
—-10 l

D1 -13 Bm “

B il W&

—-60
Start 823 MHz 200 kHz/ Stop 825 MHz
Report No: Confidential Information of Huawei. Page4, Total7

SYBH(Z-RF) 020012013-2001 No Distribution without Written Permission



@@ FCC Test Report of $10-202u g
Huawel FCC ID:QISS10-202U Y
Right Edge
Channel 251
@ * RBW 3 kHz Marker [T1 ]
*VBW 10 kHz -22.45 dBm
Ref 35 dBm Att 45 dB SWT 225 ms 849.005000000 MHz
Offget 1641 dB
—30
5 |
o
10 fr‘a
L, | ‘YL
D1 -13 Bm ‘1
-_20 H{[‘ 3DB
—-30 J
[
KB&E Eﬂ“m.jM
--60

Start 848 MHz

200 kHz/ Stop 850 MHz
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TM3: WCDMA
Left Edge
Channel 4132

@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -16.53 dBm

Ref 35 dBm Att 45 dB SWT 2.5 ms 824.000000000 MHz

Offget 161 dB

—30
2]
B - 2o
uaxs |
P
—10
Rt e
—o
—-10 ;t

D1 -13 Bm th
WMMMWM

—-30

-40

—-50

-60

Start 823 MHz 200 kHz/ Stop 825 MHz
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Right Edge
Channel 4233
@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz -17.15 dBm
Ref 35 dBm 45 dB SWT 2.5 ms 849.000000000 MHz
Offdet 1641 dB
—30
| =
1 RMEE gAY
Ay T o
-10 M
—0
—-10
D1 -13 Bm \‘
20 ‘ 3DB
L, Mvtotaclellod s et thenel
—-40
—-50
—-60
Start 848 MHz 200 kHz/ Stop 850 MHz
The END
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Appendix E

Spurious Emission at Antenna

Terminal
According to FCC Part 2.1051 & Part 22 Subpart H
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TM1:GPRS/GSM
Channel 128

@ *RBW 1 kHz Marker [T1 ]
*VBW 10 kHz -38.87 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.000000000 kHz

Offget 1519 dB

30

F-10

F-20

[-30

y

AL Z TS S Y Y MV Y P T

[-50

[-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -33.
Ref 35 dBm Att 45 dB SWT 300 ms 150.00000
Offget 1549 dB
—30
[ 2|
20
hon x|
LVL

—10

0

—-10

D1 -13 Bm

20 3DB

--30

| r I

—-50

—-60

Start 150 kHz

2.985 MHz/ Stop
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 27.59 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 825.897435897 MHz

Offget 1641 dB
1

-30 -
-20
LVL
-10
-o
--10
D1 -13 Bm
20 3DB

—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -16.36 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.600560897 GHz
Offget 16J4 dB
—30
[ 2 |
-20
vaxs]
LVL
—10
—0
—-10
D1 1-13 Bm
@W‘wﬂé&g‘ crbriates L ASL WAdLL
_ V&WWWWWW A Riail 33
—-30
—-40
—-50
—-60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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Channel 192

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -37.74 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 10.807692308 kHz
Offget 15]9 dB
—30
| 2
20
uax]
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
1
W‘ANM{
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [Tl ]
* VBW 30 kHz -32.22 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 150.000000000 kHz
Offget 15]9 dB
—30
| 2
1 PKIN w4y
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
--30
—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 27.47 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 838.333333333 MHz

Offget 1641 dB

—30 ;
[ 2 ]
20
un x|
LVL
—10
—0
—-10
D1 -13 Bm
20 3pB
onsmpfon i f ot dstglos o s stfiedidtaal At il sl

—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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® *RBW 1 MHz Marker 1 [Tl ]
* VBW 3 MHz -16.18 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.619391026 GHz
Offget 1644 dB
—30
[ 2 |
-20
vaxs]
LVL
—10
—0
—-10
D1 1-13 Bm
v
A ddbegee et
ﬁ-ﬂ@ﬁtﬂﬂhfﬂ*whmwwq&wwm P .
—-30
—-40
—-50
—-60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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Channel 251

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.38 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 10.355769231 kHz
Offget 15]9 dB
—30
| 2
1 P gAY
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
1
STy
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [Tl ]
*VBW 30 kHz -33.43 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 197.836538462 kHz
Offget 1519 dB
—30
| 2
20
uaxi]
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
-30
—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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® *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz 27.60 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 849.214743590 MHz
Offget 16]1 dB
—30 ‘l'
[ 2|
1 PN gAY
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
n’ﬁ.‘qﬂ"l‘; L[_v_..v.lll'..r : Lﬁmiwwmwmwm
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Start 30 MHz 97 MHz/ Stop 1 GHz
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® *RBW 1 MHz Marker 1 [Tl ]
* VBW 3 MHz -17.29 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.657051282 GHz
Offget 1644 dB
—30
| 2
1 PKIN mdY
LVL
—10
—0
—-10
D1 ~13 Bm
- rel g
wﬂm"“wuﬁv" et s L a i o T
—-30
—-40
—-50
—-60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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S TESTING

TM2:EDGE
Channel 128

*RBW 1 kHz Marker 1 [T1 ]

*VBW 10 kHz -37.92 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.000000000 kHz
Offget 1519 dB
—30
| 2
20
ua x|
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
|
i
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [Tl ]
* VBW 30 kHz -32.75 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 197.836538462 kHz
Offget 15]9 dB
—30
[ 2|
1 PKIN w4y
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
--30
—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 27.67 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 825.897435897 MHz
Offget 1641 dB
30 1,
[ 2 |
S 20
LVL
—10
0
—-10
D1 -13 Bm
—-20 3DB

s

PRI
el '3

—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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Huawel FCC ID:QISS10-202U 77N
® *RBW 1 MHz Marker 1 [Tl ]
*VBW 3 MHz -16.69 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.675881410 GHz
Offget 16J4 dB
—30
[ 2|
20
vaxs]
LVL

—10

—0

—-10

D1 113 ¢Bm

wm@&dmﬁi b

—-30

—-40

—-50

—-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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Channel 192

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -39.08 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.451923077 kHz
Offget 15]9 dB
—30
| 2
1 P gAY
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
i
v
%
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [Tl ]
* VBW 30 kHz -33.21 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 150.000000000 kHz
Offget 15]9 dB
—30
| A
1 PKIN mdY
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
y
—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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Huawel FCC ID:QISS10-202U o e
® *RBW 100 kHz Marker 1 [Tl ]
* VBW 300 kHz 29.15 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 838.333333333 MHz
Offget 16{1 dB 1
—30
[ 2 |
-20
vaxs]
LVL
—10
0
—-10
D1 -13 Bm
20 3DB
bt ioediions U el ALt itk bl e e el el it
—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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FCC ID:QISS10-202U

S TESTING

® * RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -16.48 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.581730769 GHz
Offfet 164 aB
30
1 PK] —20
LVL
10
-0
--10
D11-13 ¢Bm
v
UM%%* e SNEPEPRPYS S T FET I
RAE TN e WU Bl i 3DB

—-30

—-40

—-50

—-60

Start 1 GHz

1.175 GHz/

Stop

12.75 GHz
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Huawel FCC ID:QISS10-202U Yo

Channel 251

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.19 dBm
Ref 35 dBm Att 45 dB SWT 145 ms 9.000000000 kHz
Offget 1519 dB
—30
| 2
1 PKIN w4y
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
y
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -34.22 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 150.000000000 kHz

Offget 1549 dB

—30

[ 2 |
-20
vaxs]
LVL
10
-0
--10
D1 -13 Bm
20 3DB

—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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Huawel FCC ID:QISS10-202U o e
® *RBW 100 kHz Marker 1 [Tl ]
* VBW 300 kHz 29.40 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 849.214743590 MHz
Offget 1641 dB 1
—30
| A
20
uax]
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
i WYMWWM@MM
—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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® *RBW 1 MHz Marker 1 [Tl ]
*VBW 3 MHz -16.23 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.657051282 GHz
Offget 16J4 dB
—30
[ 2|
1 PN gAY
LVL
—10
—0
—-10
D1 F13 Bm
m £ e b s o]
W Lo L e Sy [P
—-30
—-40
—-50
—-60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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Huawel FCC ID:QISS10-202U WD s

TM3: WCDMA
Channel 4132

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -33.76 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 10.129807692 kHz
Offget 15]9 dB
—30
[ 2|
1 PKj gl
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
H-30
i &Lf["‘ﬁ.}'ﬁ
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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Huawel FCC ID:QISS10-202U o e
® *RBW 10 kHz Marker 1 [Tl ]
* VBW 30 kHz -33.43 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 150.000000000 kHz
Offget 15]9 dB
—30
| 2
1 PN gAY
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 17.21 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 827.451923077 MHz
Offget 1641 dB
—30
[ 2
1 exjll g2l -
LVL
—10
—0
--10
D1 -13 Bm
20 3DB

ocabdisedhesfitpdecti s fie Soamprdib sty spttpdaloon Ll iont_giilallif

—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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Huawel FCC ID:QISS10-202U o e
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -16.20 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.958333333 GHz
Offget 16J4 dB
—30
[ 2|
1 PN gAY
LVL
—10
0
—-10
D1 -1B Bm
2 o T . U S T " ..: N AL |
P ot L < R e R 30B
—-30
—-40
—-50
—-60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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Huawel FCC ID:QISS10-202U Yo

Channel 4182

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.87 dBm
Ref 35 dBm Att 45 dB SWT 145 ms 9.000000000 kHz
Offget 15]9 dB
—30
| 2
1 PKIN mdY
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
|
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -31.99 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 150.000000000 kHz
Offget 15]9 dB
—30
| 2
20
==
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
|
E--30
—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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Huawel FCC ID:QISS10-202U o e
® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 15.99 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 838.333333333 MHz
Offget 16J1 dB
—30
[ 2 |
-20 T
vaxs]
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
WWWWWM
—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -16.19 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.770032051 GHz
Offget 16J4 dB
—30
| A
1 PKIN mdY
LVL

—10

—0

—-10

D1 413 Bm
J#’J‘Qh ot

—-30

—-40

—-50

—-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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Channel 4233

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.87 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 9.677884615 kHz
Offget 15]9 dB
—30
| 2
1 PKIN Y
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
1
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -32.75 dBm
Ref 35 dBm Att 45 dB SWT 300 ms 197.836538462 kHz
Offget 15]9 dB
—30
[ 2 |
20
vaxs]
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
--30
4
—-50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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Huawel FCC ID:QISS10-202U o e
® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 16.69 dBm
Ref 35 dBm Att 45 dB SWT 100 ms 846.105769231 MHz
Offget 16J1 dB
—30
[ 2 |
-20 +
vaxs] )
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
Tl e s
ool Lt s et MAMWM
—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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Huawel FCC ID:QISS10-202U et il
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -16.16 dBm
Ref 35 dBm Att 45 dB SWT 70 ms 2.845352564 GHz
Offget 16J4 dB
—30
[ 2 |
1 PKIN maY
LVL
—10
—0
—-10
D1 -13 Bm
WM*WWWWWWW‘& pliggal
—-30
—-40
—-50
—-60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
The END
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(

Appendix F

Radiated spurious emission

According to FCC Part 2.1053 & Part22.917
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A TESTING

GPRS 850
Traffic Mode (9kHz-30MHz)

: Level in dBm

-100 t t t t t t t t t t t t t {
9 40 60 100k 200k 600k M 2 5 15M 20M  30M
Frequency in Hz

Traffic Mode (30MHz-3GHz)

30 : Level in dBm

20T

10T

-100 —— t t ———t———— t {
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
Frequency in Hz
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W TESTING

Traffic Mode (3GHz-18GHz)

30 : Level in dBm
207

107

-107

-20 1

-301

401

-50 1

6 7 8 9 10G
Frequency in Hz

18G
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W TESTING

EDGE 850

Traffic Mode (9kHz-30MHz)

: Level in dBm

-100 t t t t t t t t t
9 40 60 100k 200k 600k M 2 5
Frequency in Hz

15M 20M

30M

Traffic Mode (30MHz-3GHz)

3 : Level in dBm

27T

10T

-100 ——— t t —————+——
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

2G

3G
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LW TESTING

Traffic Mode (3GHz-18GHz)

30 : Level in dBm
20T

107

-101

20T
30T
40T
50T
60T
70T
80T

90T

-100 t t t t t t t |
3G 5G 6 7 8 9 10G 18G
Frequency in Hz
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WCDMA 850
Traffic Mode (9kHz-30MHz)
O: Level in dBm
-0 T
20 T
30 T
40 T
50 T
60 T
70 T
80 T
90 T
-100 t t t t t t t u u u u u |
9 40 60 100k 200k 600k im 2 5 15M 20M  30M
Frequency in Hz
Traffic Mode (30MHz-3GHz)
20T Level in dBm
04
204
404
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-804
-100 ———+—+— : ———+—+— :
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
Frequency in Hz
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W TESTING

Traffic Mode (3GHz-18GHz)

: Level in dBm
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204

304

404

504
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704

-804

904

-100 }
3G

Frequency in Hz

18G
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HSDPA 850

Traffic Mode (9kHz-30MHz)

1 Level in dBm

-100 t t t t t t t t t t t t t {
9 40 60 100k 200k 600k M 2 5 15M 20M  30M
Frequency in Hz

Traffic Mode (30MHz-3GHz)

30 Level in dBm

20

107

©

S
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-110 —— t t ———t———— t {
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
Frequency in Hz
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Huawel FCC ID:QISS10-202U

W TESTING

Traffic Mode (3GHz-18GHz)

: Level in dBm
10l

204

304

404

504

604

704

-804

904

-100 }
3G

Frequency in Hz

18G
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HSUPA 850

Traffic Mode (9kHz-30MHz)

: Level in dBm

-100 t t t t t t t t t t t t t |
9 40 60 100k 200k 600k im 2 5 15M 20M  30M
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Huawel FCC ID:QISS10-202U

W TESTING

Traffic Mode (3GHz-18GHz)

| Level in dBm
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204
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Frequency in Hz

The END
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Appendix G

Frequency Stability

According to FCC Part 2.1055& Part 22.355
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Frequency Error vs. Temperature:
Test RF | Volt. Temp. | Freq. Error | Freqg. vs. Freq. vs. Limit Verdict
Mode Ch. [HZ] rated 20 °C [ppm]
[ppm] [ppm]
™ 1 M VN -30 °C -12 -0.01434 +2.5 Pass
-20 °C -20 -0.02389 +2.5 Pass
-10 °C -14 -0.01673 +2.5 Pass
0°C 12 0.01434 +2.5 Pass
10 °C -18 -0.02151 +2.5 Pass
20 °C 8 0.00956 +2.5 Pass
30 °C -22 -0.02628 +2.5 Pass
40 °C 12 0.01434 +2.5 Pass
50 °C -13 -0.01553 +2.5 Pass
™ 2 M VN -30 °C 23 0.02748 2.5 Pass
-20 °C -7 -0.00836 +2.5 Pass
-10 °C 19 0.02270 2.5 Pass
0°C -15 -0.01792 +2.5 Pass
10 °C -16 -0.01912 +2.5 Pass
20 °C -23 -0.02748 +2.5 Pass
30 °C 13 0.01553 +2.5 Pass
40 °C 19 0.02270 +2.5 Pass
50 °C 26 0.03106 +2.5 Pass
™™ 3 M VN -30 °C 25 0.02987 +2.5 Pass
-20 °C -20 -0.02389 +2.5 Pass
-10 °C -20 -0.02389 +2.5 Pass
0°C -12 -0.01434 +2.5 Pass
10 °C 8 0.00956 +2.5 Pass
20 °C -8 -0.00956 +2.5 Pass
30 °C -20 -0.02389 +2.5 Pass
40 °C 19 0.02270 +2.5 Pass
50 °C 26 0.03106 +2.5 Pass
Report No: Confidential Information of Huawei. Page2, Total3

SYBH(Z-RF) 020012013-2001

No Distribution without Written Permission
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Huawel FCC ID:QISS10-202U W s
Frequency Error vs. Voltage:
Test RF Temp. | Volt. Freq. Freq. vs. Freq. vs. Limit Verdict
Mode Ch. Error rated 20 °C [ppm]
[Hz] [ppm] [ppm]
™ 1 M 20 °C VL 13 0.01553 +2.5 Pass
VN 17 0.02031 --- 2.5 Pass
VH 12 0.01434 --- 2.5 Pass
™ 2 M 20 °C VL -8 -0.00956 +2.5 Pass
VN 23 0.02748 +2.5 Pass
VH -13 -0.01553 +2.5 Pass
™ 3 M 20 °C VL 21 0.02509 +2.5 Pass
VN 22 0.02628 +2.5 Pass
VH -14 -0.01673 +2.5 Pass
The END
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